AFM—-38

Revised 4-15-85

23-151, 23-153, 23—154, 23-156
TWIN BELT FINISHER

@62
N\

(2)08
AN:w///
28~

[N

| ]

o
: Q\ FM@is9

(2128
AN

,Wm
| B sl ,
P ON
l.,\”. \

IVLS3q3d

S08-£2 0N 1VO

e——(2) il
(251

ADeLTA

p6— g
6 O 16
N V),
P /
96




Replacement Parts

Ref, Part Ref, Part

No,  No. Description No. No. Description

1 902-04-~010~1404 3/8"-16 Wing Nut 67 904-01-010-1604 5/16" Flat Washer

2 1202111 Lower Guard 68 904-02-020-2086 5/16" Lockwasher

3 901-04-191-9277 3/8-16 X 2" Set Scr. 69 901-01-060-0607 5/16-18 X 3 /4" Hex Hd. Scr.
4 1202100 Plate 70 1202083 Drive Spacer

5 Sanding Belt 71 1202102 Contact Wheel Ass'y.

6 902-01-013-1032 7/8"-9 L.H. Arbor Nut 72 904-01-031-5713 7/8 X 1-1/2" X 3/32 Flat Washer
7 904-01-031-5713 7/8 X 1-1/2 X 3/32" Flat Washer 73 902-01-010-5420 7/8-9 R,H, Arbor Nut

8 1202102 Contact Wheel Ass'y, 74 Sanding Belt

11 1202099 Platen Brkt, Ass'y, 75 1202100 Plate

12 901-04-173-1023 3/8~16 X 3/8" Set Scr. 76 1202108 Lower Guard

13 1202096 Table 77 01-04-191-9277 3/8-16 X 2" Set Scr.

14 904-01-010-1605 3/8" Flat Washer 78 902-04-010-1404 3/8"-16 Wing Nut

15 904-02-020-1704 3/8" Lockwasher 79 901-06-110-3039 #10-32 X 1/2" Rd, Hd, Scr,
16 901-01-060-0650 3/8-16 X 7/8" Hex Hd, Scr. 80 904-02-020-1725 #10 Lockwasher

17 1202083 Drive Spacer 81 904-01-010-1603 Flatwasher

18 904--01-010-1604 5/16" Flatwasher 82 1202085 Deflector Plate

19 904-02~020-2086 5/16" Lockwasher 83 1202106 Upper Guard

20 901-01-060-0607 5/16-18 X 3/4" Hex Hd. Scr, 84 905-01-010-2715 3/16 X 1-1/8" Roll Pin

21 1202109 Lower Bracket - L.H. * 1202091 Idler Pulley, Incl:

22 901-04-150~-6202 5/16-18 X 3/8" Set Scr. 85 1202075 Pulley

23 1202095 Column 86 901-04-150-1185 1/4-20 X 5/16" Set Scr.

24 1202094 Collar 87 904-15-010-7410 Retaining Ring

25 901-04-160-1101 3/8-16 X 3/8'" Set Scre 88 920-04-020-5384 Bearing

26 905-01-013-1042 5/16 X 2-1/2" Roll Pin 89 928-06-023-1012  Wave Washer

27 1203035 Spring 20 1202076 Spacer

28 1202104 Upper Bracket 91 1202090 Shaft

29 1200088 Special Screw 92 905-01-012-0310 3/16 X 2-1/2 Roll Pin

* 1202093 Tracking Shaft Ass'y. , Incl: 93 1202107 Upper Bracket

30 1202092 Stud ) 902-01-210-1072 5/16"-18 Lockuut

31 931-01-101-4063 Handle 95 1202081 Rod

32 931-01-041-3544 Ball 9% 901-01-060-0609 5/16-18 X 1-1/2" Hex Hd, Scr,
33 1202082 Stud 97 1202080 Cam

34 901-01-060-0609 5/16-18 X 1-1/2" Hex Hd. Scr. 98 1202082 Stud

35 1202081 Rod * 1202093 Tracking Shaft Ass'y., Incl:
36 1202080 Cam 99 1202092 Stud

37 902-01-210-1072 5/16"-18 Locknut 100 931-01-041-3544 Ball

38 905-01-012-0310 3/16 X 2-1/2 Roll Pin 101 931-01-101-4063  Handle

* 1202091 idler Pulley, Incl: 102 1200088 Special Screw

39 1202090 Shaft 103 905-01-013-1042 5/16 X 2-1/2" Roll Pin

40 904-15-010-7410 Retaining Ring 104 1203035 Spring

41 920-04-020-5384 Bearing 105 120204 Collar

42 1202076 Spacer 106 901-04-160~1101 3/8-16 X 3/8" Set Scr,

43 928-06~023-1012 Wave Washer 107 1203045 Switch Guard

44 1202075 Pulley * 23-805 Pedestal Ass'y., Const, Of:
45 901-04-150-1185 1/4-20 X 5/16" Set Scr, 110 1201879 Pedestal

46 1202105 Upper Guard 111 1201928 Cover

47 905-01-010-2715 3/16 X 1-1/8" Roll Pin 112 901-02-010-0509 1/4-20 X 1/2" Rd., Hd, Mach. Scr,
48 1202085 Deflector Plate 113 412-01-005-5002 Base

49 904-01-010-1603 Flat Washer 114 904-02-020-1705 1/2" Lockwasher

S0 904-02-020-1725 #10 Lockwasher 115 201-01-060-0628 1/2-13 X 1" Hex Hd,. Scr,.
51 901-06-110-3039 #10-32 X 1/2" Rd, Hd. Scr. 116 402~04-031-5002 Switch Opening Cover

52 901-02-010-0561 #10-32 X 3/8" Rd, Hd,. Scr. 117 901-02-010-0553 #6-32 X 1/2'" Rd. Hd. Scre
53 412-01-031~5006 Base Cover 118 904-01-010-1602 3/16 X 7/17 X 20 ga, Washer
54 1203048 Base 119 902-01~120-9232 #6-32 Hex Nut

55 Motor (See A) 120 902-01-010-1300 5/16-18 Hex Nut

58 1202099 Platen Brit, Ass'ye 121 304~02-010-1703 5/16" Lockwasher

59 901-01-060-0650 3/8-16 X 7/8" Hex Hd, Scr, 122 901-01-060-0635 5/16-18 X 2" Hex Hd. Scr.
60 904-02-020-1704 3/8" Lockwasher

61 904-01-010-1605 3/8" Flatwasher * NOT SHOWN ASSEMBLED

62 1202096 Table

63 1202110 Lower Bracket - R.H, SERVICE NOTES:

64 901-04-173~1023 3/8-16 X 3/8" Set Scr,

65 901-04-150-6202 5/16-18 X 3/8" Set Scr. A - For Exact Motor Replacement See Motor Nameplate.
66 Column

1202095

LITHO U.S. A.



